PARTS GUIDE

Using the Parts Guide below, check to make sure all parts are included in the box.
If parts are missing or damaged call 1-888-830-1326.

PLEASE DO NOT RETURN THIS PRODUCT TO THE STORE.

Before installing your fan, record the following information for your records and warranty assistance.

Model Name

Catalog No.
F a n P a rtS (Not Drawn to Scale) Serial No.
SR Date Purchased
T 907/ () Celling Plate ——— Where Purchased
ll Clask)
® 8
' " @ canop Switch / Missing / Broken Parts:
\. / @ Trim Riyng ® Eousingl Call 1-888-830-1326
: Ssembly
N ’/ﬂ CD ;Q Fan does not work:
Tl 1. Reference the Trouble Shooting guide in
® canopy a Iy @ LightFixt your Instruction Manual.
gnt Fixture 2. Call your Local Service Center.
S 3. Call Technical Support at 901-248-2222.
S 3
i For additional information on:
Pull Ch
e Hunter Products ¢ Trouble Shooting
Dealer Location e Service Center Locator
- J
@ Hanger Ball \ Call 1-800-448-6837
o / Downrod ) www.hunterfan.com
o o ( Globe / Shade j
O //I o o \\\ < @ Switch Housing Cap
Easy Lock™ Blade Set ﬂ @ Plug Button
5 ? Cover Plate
: = @ Dummy Terminal, Female

\ / S Finial O Dummy Terminal, Male

ﬁ Motor Housing Assembly
() @ Balancing Kit

Hardware ounesas

Easy Lock™

Blade Iron Set

] BIVVAVVN VAR

#10 x 3 Wood Screw

. #8 x 1 1/2 Wood Screw @ Isolator . Flat Washer
! = ——]
iy | — @s[ s
" crew, Switch Housin:
Locking Screw gg—riﬁ égr/98ws Wire Nut Assembly o @ Low Profile Washer

oo Hunter Fan Company
I (i
. Memphis, TN 38114
®
Canopy Screw @ Black Neoprene www.hunterfan.com

Washer



€€1-60-95.€9 121-G0-9G.€9 911-50-95.€9 €€1-G0-95.€9 l uteyy lind 8.
000-10-0.520 000-10-0.S.0 000-10-02S20 000-10-04S20 l Ny buuejeg S.
€€1-¢0-G5519 2€¢-¢0-955¥9 2¢€¢-¢0-955¥9 €€1-¢0-G55¥9 € Alquiassy buIsnoH YolIMS ‘Maldg L€l
000-10-¢Z1S0 000-10-¢Z1S0 000-10-¢Z1S0 000-10-¢ZLS0 4 INN 8JIM 0L
2€C-9€-905¥ . 2€C-9€-905¥ . 2€C-9€-90S¥ . 2€C-9€-905¥ . € Z€-9 "aulyde\ ‘Maids 69
€98-00-812¥6 €98-00-812v6 198-00-812¥6 098-00-812¥6 l I aiempieHy 09
vic-10-8S.y.L 121-10-8S.¥.L 9L1-10-8S.¥.L 62€-10-8G.V. l letuly (94"
¥12-20-6S.¥. 121-20-6S.¥ . 911-20-6S.¥. 62€-20-6G.Vv. l dje|d 19n0) 8yl
000-£0-152¥6 000-20-152v6 000-20-152v6 000-10-152v6 l apeys/eqo|o 0S1L
€€1-10-8,9¥8 121-10-8,9¥8 9L1-10-8,918 €€1-10-8.9¥8 l a1nyxid 3ybI] 414"
000-10-866¥.L 000-20-8661. 000-20-8661. 000-10-866¥. l 19S apeig %2017 Ase3 414
V12-S0-19.v.L 121-G0-19.¥. 9L1-S0-19.vL 62€-G0-19.¥. l 39S uol| ape|g ,, 3907 Ase3 144
000-60-7.5€6 000-S0-7.5€6 000-10-7.5€6 000-S1-v.S€6 l Klquiassy BUISNOH/Y9}IMS 8¢
............................................ L M3IDS }9S 8
............................................ ¥ Malog Adoue) 101
............................................ € MaJ0S bupooT 00}
............................................ 4 Jaysep) suaidosN xoe|g 2zl
14 Joje|os| L.
............................................ 14 laysep je|d4 89
............................................ 4 POOAA ‘MaIOS G9
Z POOAN ‘MBIOS 9
............................................ L JBYSENN\ 9]1J01d MO 12
............................................ L Alquiassy poiumo( / |leg JebueH /
l bury wu] Adoue) I
............................................ L Adoue) €
............................................ 3 ajeld bullied 4
000-60-€1€¥6 000-S0-€LEV6 000-10-€LEV6 000-91-€1L€V6 l W) waysks buibuey l

[949IN paysnig | sseig anbiuy sseig jybug SHYM painjxa] ysiui4
v0-812V6 €0-812V6 20-812V6 10-812¥6 # ‘BmQ "wsy
19202 09202 ¥9.02 €902 # [9POIN

317 Med

98000-01-236
3/2/06



GUIA DE PIEZAS

Use la Guia de Piezas de abajo para verificar que todas las piezas estén incluidas en la caja.

Si alguna pieza falta o esta dafiada, llame al teléfono 1-888-830-1326.
POR FAVOR NO DEVUELVA ESTE PRODUCTO A LA TIENDA DONDE LO COMPRO.

Antes de instalar su ventilador, anote la informacién siguiente para sus archivos y asistencia con la garantia.

Nombre del modelo

Piezas del ventilador o usdasa escai)

No. de catalogo

No. de serie
VS e )
g \EH 904/ @ Placa del techo Fecha de compra
‘ g Lugar de compra
@ Anillo decorativo §
de la campana  §
; N Conjunto de Si alguna pieza falta o esta rota:
N 20 la caja del Llame al teléfono 1-888-830-1326
interruptor
@ Campana Si el ventilador no funciona:
1. Consulte la guia de localizacion de fallas
Conjunto de luces en su manual de instrucciones.
e 5 2. Llame a su centro local de servicio.
oo 3. Llame al teléfono 901-248-2222 para
Tirador obtener asistencia técnica.
de cadena Para informaciones adicionales acerca de:
@ /Bgfn?fnf:?ﬂ‘;??j&n N ; Productos Hunter ® Localizacion de fallas

o de soportez Localizacion de distribuidores
Localizacién de centros de servicio
°5° K Globo  Pantalla / Liame al teléfono 1-800-448-6837

www.hunterfan.com
Juego de paletas

< (5D Tapadelacaja

del interruptor

ﬂ @ Boton tapon

[E ({5d Terminal simulado, hembra

- Easy Lock™

? Placa de cubierta
6 Caperucha

‘:I @ Equipo equilibrador

-

Conjunto del
motor y caja

N —
@
para la paletas
- Easy Lock™

O Terminal simulado, macho

M ate ri a I eS (dibujados a escala)

Tornillo #10 x 3" para madera

Tornillo #8 x 1-1/2" para madera

@ Aisladore Arandela plana

e

i /—i—) @ Tomnillo, del conjunto
1i\\\\\\\\m\m\\\N\\\M\\W O — de la caja del interruptor

.Tomillo de maquina 6-32 Tuerca para alambres

Arandela para montaje al ras

Hunter Fan Company

w Tornillo prisionero
2500 Frisco Avenue

Arandela d .
@ n;r;r:ni neegro % MEmphIS, TN 38114
www.hunterfan.com

b
Tornillo de la campana



000-10-86180

000-10-86180

000-10-86180

000-10-86180

000-10-00280

000-10-00280

000-10-00280

000-10-00280

v12-10-¥S8€L

1CL-10-1¥S8€EL

9L1-10-¥S8EL

62€-10-758€.L

V12-10-€S8€L

1CL-10-€S8€L

9L1-10-€S8€L

62€-10-€58€.

€€1-60-95.¢€9

121-G0-95.€9

911-60-9S.€9

€€1-60-95.¢€9

000-10-0.5.20

000-10-0.S.20

000-10-0.510

000-10-0.S.10

€€1-¢0-95959

¢€¢-¢0-995v9

¢€¢-¢0-995Y9

€€1-¢0-G9579

000-10-¢£1S0

000-10-¢£1S0

000-10-¢£1S0

000-10-¢£1S0

¢€C-9€-905v.L

¢€C-9€-906v.L

¢€C-9€-90Gv .

¢€C-9€-90Gv L

€98-00-812176

298-00-81216

198-00-812176

098-00-81216

vic-10-8S.y.L

1CL-10-8S.LV.

9L1-10-8S.¥L

62€-10-8G.LV.

v12-20-6S.y.L

1C1-20-6S.V.

9L1-20-6S.LV.L

62€-¢0-6S.LV.

000-€0-152v6

000-20-152v6

000-20-152v6

000-10-152¥6

€€1-10-8.9V8

1CL-10-8.9V8

9L1-10-8.9¥8

€€1-10-8,918

000-70-8667.

000-¢0-8661.

000-20-8661.

000-10-8661.

V12-S0-19.v.L

1C1-G0-19.V.

9L1-G0-19.VL

62€-G0-19.V.

000-60-7.S€6

000-50-7.S€6

000-10-7.S€6

000-G1-v.S€6

000-60-€LEV6

000-S0-€LEV6

000-10-€LEV6

000-91-€LEV6

||~~~ NN TN AF  OTO  ]

|enbju opejjidey | onbiue asuoug ajue||lq dosuolg ein)xa) ooue|g opeqeoy
. ] ] ; alejquesua
v0-812+6 €0-812v6 20-81L2v6 10-812V¥6 ap olnqip [9p "ON
19202 09.0¢ 9,02 €9.0C O[dpouwl |3p "ON

oydew ‘opejnwis [euluLId] 61
eIquway ‘opejnuwis [BuUluLId] €Gl
uode} uojog Zs1
Joydnuiayui |ap eled e| apede] 1S1
BUSped 3p Jopedi] 8.
Jopeudijinba odinbg Gl
Joydnuisyul |ap eled e ap ojunfuod |ap ‘ofjiulo | 1€1
salquwele eled eosan| 0.
2€-9 euinbew ap ojjiuio ] 69
solessay ap odinbg
eyoniade) 6vlL
EeHaIqND Sp ede|d 5143
ejjejued / oqo|9 (1]+72
s3on| ap ojunfuo) [T}
w207 Ase3 - sejajed op obanp o
w007 Aseg - sejojed ej esed seoleliay op obanp vy
Joydnuiajul |ap eled e| ap ojunfuo) 8z
oJauoisud ojjiulo | 8
euedwed e| 8p Of|Iulo| 101
ado} ap o||Iuio]. 00l
oJbau ousaidosu ap ejepuely 73
alopejsiy LL
eue(d ejapuely 89
eJapew eJed O]|IuIO | G9
eiapew eied o||1uI0| $9
sel |e alejuow eised edpuely 19
zapodos ap ognj} [ap ojunfuo) ; uoisuadsns ap ejog ]
euedwed e| ap OAIJBI0J3p O|[Iuy ¥
euedwe) [
0yo3} |9p ede|d 4
Jebjoo ap ewsdysis ap odinbg

sezald ap ejsi

98000-01-236

3/2/05



